
ITEM #0878762

ATTACH YOUR RECEIPT HERE 

Serial Number Purchase Date

Questions, problems, missing parts?  Before returning to your retailer, call our customer 
service department at 1-866-439-9800, 8 a.m. - 8 p.m., EST, Monday - Friday.

PH18733

 26

1

TM

Español p. 25

HARDTOP GAZEBO 
MODEL #L-GZ1150PST-A

lushanfen
打字机文本
 



2

PACKAGE CONTENTS

 V3
W3

W4

 U3F1
F2

A3

D1
E

H1

B1C

G1 

R1R2
L1

N

K 

L2

X1
Y1

J

Q1
P1

O1

Y2
L3 

M

A4

L4 
L5 L6

T



3

PACKAGE CONTENTS

A3
A4

B1

C
D1

E

PART DESCRIPTION QUANTITY

4

4

4

4

4

2

2

4

4

1

4

1

4

4
4
4

4
4
4

4
4

4
1

8

4

4

4

4
8

4

4
4
8

N
O1
P1

Q1
R1

R2

U3

W3

V3

W4

X1
Y1
Y2

F1
F2
G1

H1
J

L3
L4

M

K
L1
L2

Big Roof Panel 3
Big Roof Panel 4
Big Roof Panel 5

Big Roof Beam 1
Big Roof Beam 2
Big Roof Beam 3
Big Roof Beam 4

Small Roof Bottom Panel

Big Roof Panel 6

Big Roof Panel 1
Big Roof Panel 2

Left Beam

Right Beam

Connector 1

Connector 2

      Big Roof Top Beam 

Big Roof Middle Beam

Big Top Frame 1

Big Top Frame 2
Small Roof Top Beam

Small Roof Connector

  Small Roof Cover 

  Small Roof Panel

Small Roof Sheeting
Big Roof Sheeting

Post 

Base
Base Cover
Left Support

Right Support

Hook

Big Roof Sheet

Small Roof Sheet

L5
L6

T



4

HARDWARE CONTENTS (not shown to size)

Qty. 293 + 15 spare

 Qty. 2

M6 Wrench

M6 Flat Washer

M6 Nut

 Qty. 8 + 1 spare

Qty. 9 + 1 spare

M6 x 60 mm BoltM6 x 40 mm Bolt

Qty. 16 + 1 spare

M6 Spring Washer 

Qty. 84 + 5 spare

Qty. 12

   Plate

LL DDBB EE

GG JJHH

IIKK

 Qty. 8

￠8 X 180 mm Stake

Qty. 260 + 13 spare

M6 x 20 mm Bolt



• Check all nuts and bolts periodically for tightness and, when required, tighten them
again.

• While this gazebo is manufactured to withstand winds through only the supplied
ground stakes, in areas subject to frequent severe weather, securing the gazebo
to a deck, concrete patio or footings should be considered.

• Do not use ladder leaning against the gazebo or climbing onto the roof.
• Do not use or enter the gazebo if there exists any of the following or of similar

conditions:
1. Visible movement of support members, roofing panels or sagging roofline.
2. Creaks or audible noise from the gazebo.
3. Cracks, fractures or malformation of support member or roof panels.
4. Damaged or missing fasteners.

SAFETY INFORMATION

• Keep all children and pets away from assembly area. Children and pets should
be supervised while gazebo is being assembled.

• The assembled gazebo should be located at least 6 feet from any obstruction
such as a fence, garage, house, overhanging branches, laundry lines or electrical
wires.

• Some parts may contain sharp edges. Wear protective gloves if necessary during
assembly.

• This unit is heavy. For safety, do not assemble this item alone. Six to eight people
are recommended for safe assembly.

Please read and understand this entire manual before attempting to assemble or 
install the product.
WARNING

• Install the gazebo on level ground. Stakes are provided to secure the gazebo to
the ground. Do not assemble the gazebo on sandy, muddy or loose soil, as stakes
do not have enough anchorage in these types of soil. If you wish to secure the
gazebo to a wood deck or concrete surface, use anchors suited to these surfaces.

• Any assembly or maintenance of the product must be carried out by adults only.
• Please check your state and local regulations prior to purchasing. Some jurisdictions

may require permits for installation and use. Some special procedures may be
valid in your area.

• For outdoor use only.
• Chandelier hook maximum weight: 33 lbs.

CAUTION

5



PREPARATION
Before beginning assembly of product, make sure all parts are present. Compare 
parts with package contents list and hardware contents list. If any part is missing 
or damaged, do not attempt to assemble the product.

Tools Required for Assembly (included): Wrench.
Tools Required for Assembly (not included): Phillips screwdriver, hammer, and 2 
ladders (no less than 8.2-feet tall).
4 people are needed for assembly. A safety helmet should be worn during 
assembly.

6

Estimated Assembly Time:  150 minutes



7

ASSEMBLY INSTRUCTIONS

1. Insert the base covers (Q1) to the posts
(O1), attach the bases (P1) to the posts
(O1) using bolts (LL) and flat washers
(EE). Tighten with wrench (II).

1

Hardware Used

x 8

x 8

x 1

LL

O1

Q1

P1

EE

O1

Q1

A3

A4
R1R2

D1

B1

T
G1

H1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench

F2F1

E
C

Fig.6

Fig.9

Fig.3

Fig.11
Fig.4Fig.5

Fig.2

Fig.7

Fig.8
Fig.10

Fig.12

Fig.13

Fig.1



8

ASSEMBLY INSTRUCTIONS

2. Attach the connectors 1 (B1) to the upper
side of posts (O1) using bolts (LL) and flat
washers (EE), tighten with wrench
(II).

2 LL

O1

EE
Hardware Used

B1x 12

x 12

x 1

3. Insert left beams (A3) to the right beams
(A4), secure with bolts (LL), flat washers
(EE) and spring washers (KK), tighten
with wrench (II).

3

LL

A3

A4

EEHardware Used
KK

x 4

x 4

x 1

x 4

K
4. Attach the connectors 2 (C) to the

assembled connected beams (A3/A4)
using bolts (LL) and flat washers (EE),
tighten with wrench (II).

4

A3

A4

EE

Hardware Used

x 8

x 8

x 1

C

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench

LL

EE

II

KK

M6 x 20 mm Bolt

M6 Flat Washer

M6 Spring Washer

M6 Wrench

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench

LL



9

ASSEMBLY INSTRUCTIONS

7. Connect the big top frames 1 (F1) with the
big top frames 2 (F2) using bolts (LL) and
flat washers (EE). Tighten with wrench
(II).

Hardware Used

7 F1

F2

5. Attach one end of left beams (A3) to the
posts (O1) using bolts (LL), flat washers
(EE) and spring washers (KK). Tighten
with wrench (II). Use these same
instructions to attach the right beams
(A4) to the posts.

5

Hardware Used

x 24

x 24

x 1

x 24

EE

6. Attach the left supports (R1) to the left
beams (A3) and the posts (O1) using
bolts (LL), flat washers (EE) and
spring washers (KK), tighten with wrench
(II). Repeat these instructions to attach
the right supports (R2).

6

Hardware Used

O1

A3 A4

LL
EE

KK R1 R2

LL KK

O1

LL EE

LL

EE

II

KK

M6 x 20 mm Bolt 

M6 Flat Washer 

M6 Spring Washer 

M6 Wrench

A3

x 32

x 32

x 1

x 32

LL

EE

KK

M6 x 20 mm Bolt

M6 Spring WashM6 Spring Washer

M6 Wrench

M6 Flat Washer

II

x 8

x 8

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench



10

ASSEMBLY INSTRUCTIONS

9. Attach the other end of big roof top beams
(D1) to the connectors 1 (B1) using bolts
(LL), spring washers (KK) and flat washers
(EE). Tighten with wrench (II).

Hardware Used

Hardware Used

10. Attach the upper end of big roof middle
beams (E) to the middle of assembled big
top frames (F1/F2) using bolts (LL) and
flat washers (EE). Tighten with wrench
(ZZ).

EE

LL

F2

E

10

F2 F1

D1LL

KK
EE

8

Hardware Used

8. Attach the upper end of big roof top beams
(D1) to the assembled big top frames (F1/
F2) using bolts (AA),  flat washers (EE) and
spring washers (KK). Tighten with wrench
(ZZ). (Note: A ladder and one assistant is required
to complete this step.)

9
LL

D1 O1

B1

 KK EE

x 8

x 8

x 1

x 8

LL

EE

KK

M6 x 20 mm Bolt 

M6 Flat Washer 

M6  Spring Washer 

M6 WrenchII

x 16

x 16

x 1

x 16

LL

EE

KK

M6 x 20 mm Bolt 

M6 Flat Washer 

M6 Spring Washer 

M6 WrenchII

x 8

x 8

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench



11

ASSEMBLY INSTRUCTIONS

A4

11. Attach the other end of big roof middle
beams (E) to the connectors 2 (C) using
bolts (DD), nuts (GG) and flat washers

x 8

x 16

x 8

    (EE). Tighten with wrench (II). 
Hardware Used

x 1

11

EE EE DD
GG

E

C

13. Attach the other end of small roof
slanting 2 beams (G1) to the assembled
big top frames (F1/F2) using bolts (LL)
and flat washers (EE). Tighten with
wrench (II).

Hardware Used

 13
LL
EE

F2

F1

G1

12. Attach the upper end of small roof top
beam (G1) to the small roof connector
(H1) using bolts (LL) and flat washers
(EE). Tighten with wrench (Z1), then
screw hook (T) to the small roof
connector (H1).

Hardware Used

12 H1

T
G1

EE

LL

GG

EE

DD

II

M6 x 60 mm Bolt

M6 Flat Washer

M6 Nut

M6 Wrench

x 4

x 4

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench

x 8

x 8

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench

A3



12

ASSEMBLY INSTRUCTIONS

14. Attach the small roof bottom panels (X1)
to the end of small roof top beams (G1)
using bolts (LL) and flat washers (EE).
Tighten with wrench (II).

14

EE
LL

G1

X1

Hardware Used

W3

Fig.14

Fig.16

Fig.15
Fig.17

Fig.18

Fig.19

Fig.20 Fig.21

Fig.22

M
J

 W4

U3

K

15. Attach the small roof panels (K) to the
small roof top beams (G1) using bolts
( LL) and flat washers (EE). Tighten with
wrench (II).

Hardware Used

EE
LL

K K

15

V3

X1

x 8

x 8

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench

x 8

x 8

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench



13

ASSEMBLY INSTRUCTIONS

16. Attach the small roof sheets (Y1) to small
top bottom panels (X1) using bolts (LL)
and flat washers (EE). Tighten with
wrench (II) .

Hardware Used

17. Attach the small roof sheetings 1 (M) to
the small roof top beams (G1) using
bolts (BB) and flat washers (EE).
Tighten with wrench (II).

18. Attach the small roof cover (J) to the
small roof connector (H1) using bolt
(DD) and flat washer (EE). Tighten
with wrench (II) .

Hardware Used

Hardware Used

18

EE

DD

J

 16

EE

Y1
K

X1

LL

17

BB

EE
K

M

K

x 1

x 1

x 1

     

x 8

x 8

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench

x 8

x 8

x 1

BB

EE

II

M6 x 40 mm Bolt 

M6 Flat Washer 

M6 Wrench

DD

EE

II

M6 x 60 mm Bolt 

M6 Flat Washer 

M6 Wrench



ASSEMBLY INSTRUCTIONS

19. Attach the big roof beams 1(U3) to the
big roof top beams (D1) using bolts
(LL) and flat washers (EE), tighten with
wrench (II).

19

D1

U3

Hardware Used

14

LL  EE

21. Attach one end of the big roof beams 4
(W4) to the big roof top beams (D1)
using bolts (LL) and flat washers (EE),
tighten with wrench (II).

W4

21 D1

Hardware Used
LL EE

20. Attach the other end of big roof beams 1
(U3) to the big roof middle beams (E)
using bolts (LL) and flat washers (EE),
tighten with wrench (II). Repeat these
instructions to assemble the remaining
big roof beams 1 (U3), big roof beams
2 .(V3)

20

EE  LL

U3

E
Hardware Used

V3

V3
x 16

x 16

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench

x 16

x 16

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench

x 8

x 8

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench



15

ASSEMBLY INSTRUCTIONS

22. Attach the other end of big roof beams 4
(W4) to the big roof middle beams (E)
using bolts (LL) and flat washers (EE),
tighten with wrench (II). Repeat these
instructions to assemble big roof beams
3 (W3).

22

LL

E

EE

W4

Hardware Used

23. Press big roof panels 2 (L2) to big roof 
panels 1 (L1). Repeat this step for all 
other roof panels (L3, L4,L5, L6) in 
order from left to right as shown.

L1

L2

Fig.23

Fig.24

Fig.26
Fig.25

Fig.27

N

L2
L3 

Y2 L1

L5
L6

23

L4 

x 8

x 8

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench



16

ASSEMBLY INSTRUCTIONS

26. Attach the big roof sheetings (N) to the
big roof top beams (D1) using bolts
(BB) and flat washers (EE). Tighten
with wrench (II) .

Hardware Used

EE

BB

EE

BB

N

26

25. Insert the big roof beam sheets (N) into
the big top frame 1 (F1) as shown.

24. Attach the big roof panels (L1, L2, L3,
L4,L5, L6) to the big roof top beams (D1)
using plates (JJ), bolts (LL) and flat
washers (EE).
Tighten with wrench (II).

F1

N

25

Hardware Used

LL
EE

24

L3

L2

L1

L4

L5

L6

x 12Plate

JJ

JJ

JJ

x 24

x 24

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench

JJ

x 8

x 8

x 1

BB

EE

II

M6 x 40 mm Bolt 

M6 Flat Washer 

M6 Wrench



17

ASSEMBLY INSTRUCTIONS

27. Attach the big roof sheets (Y2) to the big
roof beams (W4) using bolts (LL) and flat
washers (EE). Tighten with wrench (II)

Hardware Used
Y2

W4

L5
L4

27

LL
EE

x 24

x 24

x 1

LL

EE

II

M6 x 20 mm Bolt

M6 Flat Washer

M6 Wrench



18

ASSEMBLY INSTRUCTIONS

￠8 X180mm Stake

28. Lift the base covers (Q1) and secure the
gazebo to the ground using stakes (HH).

Hardware Used

HH x 8

Q1

Fig.28

28

HH



• The steel components for this gazebo are treated with rust inhibiting paint that
protects it from rusting. However, due to the nature of steel, surface oxidation
(rusting) will occur if these protective coatings are scratched. This is not a defect
and thus not covered by the warranty.
To minimize this condition, it is recommended to use care when assembling and
handling the product to prevent scratching the paint. Should any scratching or
damage occur,  it is recommended to cover the scratch immediately with rust
inhibiting paint (not included). Surface rust can also be easily removed with a
very light application of regular cooking oil. If surface oxidation (rusting) occurs
and if no measure is taken to prevent this, the oxidation may start dripping onto
deck or patio and caused damaging stains, which may be difficult to remove.
This can be prevented if the above-mentioned measures are taken to keep the
product from oxidizing.

• Do not use bleach, acid, or other abrasive cleaners on the roof or frame parts.
• Keep instruction manual for future reference.
• Keep the original packaging to store the gazebo.

ONE-YEAR LIMITED WARRANTY

workmanship of your item provided the item is maintained with care
and used only for personal, residential purposes.
The manufacturer warranty for this item, is to be free of defects in material and 
workmanship for a period of one year. If any defect is found, please call our 
customer service department at 1-866-439-9800 for help. The manufacturer will 
not cover transportation or delivery costs or compensate the individual or any 
outside party for assembling or disassembling the product. This warranty gives 
you certain rights, and you may have other rights that vary from state to state.

CARE AND MAINTENANCE

19



For replacement parts, call our customer service department at 1-866-439-9800, 
8 a.m. - 8 p.m., EST, Monday - Friday.

REPLACEMENT PARTS LIST

20

A4

F1

L1

R1

U3

R2

L2 L3

L4 L5 L6

D1

F2E

G1 H1 J

O1

T

K

M

P1

N

C

A3 B1

Q1



For replacement parts, call our customer service department at 1-866-439-9800, 
8 a.m. - 8 p.m., EST, Monday - Friday.

REPLACEMENT PARTS LIST

21

V3 W3

W4
X1

Y1 Y2



22

REPLACEMENT PARTS LIST

LL DDBB

II

GG JJHH

PART
LL
BB
DD
EE M6 Flat Washer

PART#

GG

II

H19001C11

M6 Wrench

￠8 X 180 mm Stake

DESCRIPTION 
M6 x 20 mm Bolt

M6 x 60 mm Bolt

M6 x 40 mm Bolt

M6 Nut

H02020C11

H02060C11
H02040C11

H14001C11
P12401A01001

H00001C12

M6 Spring Washer H13001C11
Plate P11456A01107JJ

KK

HH

KK

EE



  Printed in China 
Production Number：2019181223

REPLACEMENT PARTS LIST

PART DESCRIPTION PART#

A3
A4

B1

C

D1

E

N
O1
P1

Q1
R1

R2
T
U3

W3

V3

W4

X1
Y1
Y2

F1
F2
G1

H1
J

L3
L4
L5
L6
M

K
L1
L2

Big Roof Panel 3

Big Roof Panel 4
Big Roof Panel 5

Big Roof Panel 1
Big Roof Panel 2
Big Roof Panel 3
Big Roof Panel 4

Small Roof Bottom Panel

Big Roof Panel 6

Big Roof Panel 1
Big Roof Panel 2

P11044D01107

P10758A01107

P10806A01107

P11045D01107

P10356B05107

P10118A01107
P10119A01107

P10417A01107

P10275A05107

P12005A01107

P10170B01107

P11907A01107

P11909A01107
P11910A01107
P11911A01107
P11912A01107
P11913A01107

P11908A01107

P13072B01107

P12006A01107
P12007A01107

P11574A01107
P11820A01121

P11821A01121

P11103C05121

P11686A01107

P13073B01107
P12601A01107

P13070B06107

P13071B06107
P13069B06107

Left Beam

Right Beam

Connector 1

Connector 2

      Big Roof Top Beam 

Big Roof Middle Beam

Big Top Frame 1

Big Top Frame 2
Small Roof Top Beam

Small Roof Connector

  Small Roof Cover 

  Small Roof Panel

Small Roof Sheeting
Big Roof Sheeting

Post 

Base
Base Cover

Left Support
Right Support

Hook

Big Roof Sheet
Small Roof Sheet P10601A01107

P10602A01107



 

24

TM

 Antes de volver a la tienda, llame a nuestro 

Número de serie Fecha de compra

¿Preguntas, problemas, piezas faltantes?

ADJUNTE SU RECIBO AQUÍ

Departamento de Servicio al Cliente al 1-866-439-9800, de lunes a viernes de 8 a.m. a 8 p.m., 
hora estándar del Este.

GAZEBO CON CUBIERTA RÍGIDA
ARTÍCULO # 0878762

MODELO # L-GZ1150PST-A



25

CONTENIDO DEL PAQUETE

 V3
W3

W4

 U3

A3

F1
F2

D1
E

H1

B1C

T
G1 

R1R2
L1

N

K 

L2

X1
Y1

J

Q1
P1

O1

Y2
L3 L4

L5 L6

A4

M 



26

CONTENIDO DEL PAQUETE

A3
A4

B1

C

D1

E

Viga izquierda
Viga derecha

Conector 1
Conector 2

Estructura superior grande 1

DESCRIPCIÓNA CANTIDAD

4

4
4

4

4

2
2

4

4

1
4

1

4

4
4
4

4
4
4

4
4

4
1

8

4

4

4

Conector de techo pequeño
Cubierta de techo pequeña 

Panel de techo grande 3
Panel de techo grande 4
Panel de techo grande 5

4
8

4

4
4
8

N
O1
P1

Q1
R1

R2
T

U3

W3

V3

W4

X1
Y1
Y2

Recubrimiento de techo grande
Poste

 Base 
Cubierta de la base

Soporte izquierdo

Soporte derecho
Gancho

Viga de techo grande 1

Viga de techo grande 2
Viga de techo grande 3
Viga de techo grande 4

Panel inferior de techo pequeño

Lámina de techo pequeña
Lámina de techo grande

F1
F2
G1

H1
J

L3
L4
L5

Panel de techo grande 6L6
Recubrimiento de techo pequeñoM

K
L1
L2

 Viga superior de techo grande           

  Viga central de techo grande

Estructura superior grande 2 
Viga superior de techo pequeña

Panel de techo pequeño 
Panel de techo grande 1 
Panel de techo grande 2

PIEZDE



27

ADITAMENTOS (no se muestran en tamaño real)

Cant. 293 + 15
 repuestos

 Cant. 2

Llave M6 

 Arandela plana M6

Tuerca M6 

Cant.8 + 1 repuestos

Cant.9 + 1 
repuestos

Perno M6 x 20 mm 

Arandela de resorte 

M6  Cant. 84 + 5  

repuestos

Cant.16 + 1 
 repuestos

Qty. 12

    Placa

Cant.260 + 13
 repuestos 

LL DDBB EE

Perno M6 x 60 mm Perno M6 x 40 mm

Estaca de￠8 x 180 mm  

 Cant. 8

GG JJHH

IIKK



• Verifique periódicamente que todos los pernos y las tuercas estén apretados,
y apriételos de nuevo según sea necesario.

• Mientras que este gazebo se fabrica para soportar vientos solo con las estacas
para tierra suministradas, en áreas sujetas a frecuentes condiciones climáticas
difíciles, se debe considerar asegurar el gazebo a una terraza, un patio de
concreto o bases.

• No use una escalera apoyada contra el gazebo ni se suba al techo.
• No use ni ingrese al gazebo si existe cualquiera de las siguientes condiciones o

similares:
1. Movimiento visible de piezas de soporte, paneles del techo o una línea de

   techo curvada.
2. Crujidos o ruido audible provenientes del gazebo.
3. Grietas, fracturas o malformaciones de las piezas de soporte o los paneles

   del techo.
4. Sujetadores dañados o faltantes.

• Mantenga a niños y mascotas alejados del área de ensamblaje. Los niños y las
mascotas se deben supervisar mientras ensambla la pérgola.

• El gazebo ensamblado se debe ubicar al menos a 1,82 metros de cualquier
obstrucción, como cercas, garajes, casas, ramas sobresalientes, cuerdas para
ropa o cables eléctricos.

• Algunas piezas pueden presentar bordes filosos. Use guantes protectores si es
necesario durante el ensamblaje.

• Este módulo es pesado. Por motivos de seguridad, no ensamble este artículo
solo. Se recomienda seis a ocho personas para un ensamblaje seguro.

ADVERTENCIA

• Instale el gazebo en una superficie nivelada. Las estacas se proporcionan para
asegurar el gazebo al suelo. No ensamble el gazebo en un suelo arenoso,
enlodado o suelto, ya que las estacas no se anclarán bien en estos tipos de
suelo. Si desea asegurar el gazebo a una terraza de madera o a superficie de
concreto, use anclas diseñadas para estas superficies

• Se debe despejar la nieve regularmente durante los días de nieve. Retire la
nieve de la parte superior cuando haya un espesor superior a los 10,16 cm.
Para evitar daños, use un rastrillo plástico para nieve para retirar el exceso de
nieve y la acumulación de hielo del techo. Además, mantenga el producto lejos
de desechos que caen.

• Solo adultos deben realizar el ensamblaje o mantenimiento del producto.

PRECAUCIÓN

28

INFORMACIÓN DE SEGURIDAD
Lea y comprenda completamente este manual antes de intentar ensamblar o 
instalar el producto.



29

PREPARACIÓN
• Verifique las normas estatales y locales antes de comprar el producto. Es

posible que algunas jurisdicciones requieran permisos para su instalación y uso.
Es posible que algunos procedimientos especiales sean válidos en su área.

• Solo para uso en exteriores.
• Capacidad de peso máxima del gancho para candelabros: 14,97 kg

Antes de comenzar a ensamblar el producto, asegúrese de tener todas las piezas. 
Compare las piezas con la lista del contenido del paquete y la lista del contenido 
de aditamentos. No intente ensamblar el producto si falta alguna pieza o si estas 
están dañadas.

Tiempo estimado de ensamblaje: 150 minutos

Herramientas necesarias para el ensamblaje (se incluyen): llave inglesa.
Herramientas necesarias para el ensamblaje (no se incluyen): destornillador Phillips, 
martillo y escaleras (de al menos 2,49 m de alto).
Para realizar el ensamblaje se necesitan 4 personas. Se debe utilizar un casco de 
seguridad durante el ensamblaje.



30

INSTRUCCIONES DE ENSAMBLAJE

1. Inserte las cubiertas de la base (Q1) en los
postes (N), fije las bases (P1) a los postes
(O1) con pernos (LL) y arandelas planas
(EE). Apriete con la llave (II).

Aditamentos utilizados

1

LL

O1

Q1

P1

EE

O1

Q1

A3

A4

R2 R1

D1

B1

T
G1

H1

x 8

x 8

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6

Fig.2
E

F1 F2

C

Fig.6

Fig.9

Fig.3

Fig.11
Fig.4Fig.5

Fig.12

Fig.7

Fig.8
Fig.10

Fig.13

Fig.1



31

INSTRUCCIONES DE ENSAMBLAJE

2. Fije los conectores 1 (B1) a la parte
superior de los postes (O1) con pernos
(LL) y arandelas planas (EE), apriete con
la llave (II).

2 LL

O1

EE
Aditamentos utilizados

B1

3. Inserte las vigas izquierdas (A3) en las
vigas derechas (A4), asegure con pernos
(LL) y arandela de resorte (KK) y
arandelas planas (EE), apriete con la
llave (II).

3

LL

A3

A4

EEAditamentos utilizados
KK

4. Fije los conectores 2 (C) a las vigas
conectadas ensambladas (A3/A4) con
pernos (LL) y arandelas planas (EE),
apriete con la llave (II).

4
LL

A4

EEAditamentos utilizados

C

A3

x 12

x 12

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6

x 8

x 8

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6

x 4

x 4

x 1

x 4

LL

EE

KK

Pemo M6 x 20 mm 

Arandela plana M6  

Arandela de resorte M6 

Llave M6II



32

INSTRUCCIONES DE ENSAMBLAJE

7. Conecte las estructuras superiores
grandes 1 (F1) con las estructuras
superiores grandes 2 (F2) con pernos
(LL) y arandelas planas (EE). Apriete con
la llave (II).

Aditamentos utilizados

7

LL EE

F1

F2

5. Fije un extremo de las vigas izquierdas
(A3) a los postes (O1) con pernos (LL) y
arandelas planas (EE) y arandela de
resortes (KK). Apriete con la llave (II).
Use estas mismas instrucciones para
fijar las vigas derechas (A4) a los postes.

5

Aditamentos utilizados

A3

6. Fije los soportes izquierdos (R1) a las
vigas izquierdas (A3) y los postes (O1)
con pernos (LL) y arandelas planas (EE)
y Arandela de resortes (KK).  Apriete con
la llave (II). Repita estas instrucciones
para fijar los soportes derechos (R2).

6

Aditamentos utilizados

O1

A3 A4

LL
EE

KK R1 R2

LL KK EE

O1x 24

x 24

x 1

x 24

LL

EE

KK

Pemo M6 x 20 mm 

Arandela plana M6  

Arandela de resorte M6 

Llave M6II

x 32

x 32

x 1

x 32

LL

EE

KK

Pemo M6 x 20 mm 

Arandela plana M6  

Arandela de resorte M6 

Llave M6II

x 8

x 8

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6



33

INSTRUCCIONES DE ENSAMBLAJE

8. Fije el extremo superior de las vigas superiores para
techo grandes (D1) a las estructuras superiores
grandes ensambladas (F1 y F2) con pernos (LL) y
arandelas planas (EE) y arandelas de resortes (KK).
Apriete con la llave (II). Nota: se requieren una
escalera y un asistente para completar este paso).

     Aditamentos utilizados

10. centrales de techo grandes (E) a la parte
central de las estructuras superiores
grandes ensambladas (F1 y F2) con
pernos (LL) y arandelas planas (EE).
Apriete con la llave (II).

Aditamentos utilizados

F2 F1

D1LL

KK
EE

8

EE

LL

F2

E

10

9. Fije el otro extremo de las vigas
superiores de techo grandes (D1) a los
conectores 1 (B1) con pernos (LL), y
arandela de resortes (KK) y arandelas
planas (EE). Apriete con la llave (II).

Aditamentos utilizados

9
LL

D1 O1

B1

 KK EE

x 8

x 8

x 1

x 8

LL

EE

KK

Pemo M6 x 20 mm 

Arandela plana M6  

Arandela de resorte M6 

Llave M6II

x 16

x 16

x 1

x 16

LL

EE

KK

Pemo M6 x 20 mm 

Arandela plana M6  

Arandela de resorte M6 

Llave M6II

x 8

x 8

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6



34

INSTRUCCIONES DE ENSAMBLAJE

13. Fije el otro extremo de las vigas de
inclinación de techo pequeñas (G1) a
las estructuras superiores grandes
ensambladas (F1 y F2) con pernos (LL)
y arandelas planas (EE). Apriete con la
llave (II).

Aditamentos utilizados

11. Fije el otro extremo de las vigas centrales
de techo grandes (E) a los conectores 2
(C) con pernos (DD), tuercas (GG) y
arandelas planas (EE). Apriete con la
llave (II).

Aditamentos utilizados

A4

11

EE EE DD
GG

A3

E

C

13
LL
EE

F2

F1

G1

12. Fije el extremo superior de la viga
superior de techo (G1) al conector de
techo pequeño (H1) con pernos (LL), y
arandelas planas (EE). Apriete con la
llave (II), luego atornille el gancho (T) al
conector de techo pequeño (H1).

Aditamentos utilizados

12 H1

T
G1

EE

LL

x 8

x 16

x 1

x 8

DD

EE

KK

Pemo M6 x 60 mm 

Arandela plana M6  

Arandela de resorte M6 

Llave M6II

x 4

x 4

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6

x 8

x 8

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6



35

INSTRUCCIONES DE ENSAMBLAJE

14. Fije los paneles inferiores de techo
peqeños (X1) al extremo de las vigas
superiores de techo pequeñas (G1)
con   pernos (LL) y arandelas planas
(EE).   Apriete con la llave (II).

Aditamentos utilizados

15. Fije los paneles de techo pequeños (K) a
las vigas superiores de techo pequeñas
(G1) con pernos (LL) y arandelas
planas (EE). Apriete con la llave (II).

Aditamentos utilizados

W3

X
Fig.14

Fig.16

Fig.15
Fig.17

Fig.18

Fig.19

Fig.20 Fig.21

Fig.22

MM
JJ

 W4

U3

14

EE
LL

G1

X1

EE
LL

K K

15

K

V3

x 8

x 8

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6

x 8

x 8

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6



36

INSTRUCCIONES DE ENSAMBLAJE

17.
      

Fije los recubrimientos de techo
pequeños 1 (M) a las vigas superiores de
techo pequeñas (G1) con pernos (BB) y
arandelas planas (EE). Apriete con la
llave (II).

18. Fije la cubierta de techo pequeña (J) al
conector de techo pequeño (H1) con un
perno (DD) y una arandela plana (EE).
Apriete con la llave (II) .

16. Fije las láminas de techo pequeñas (Y1)
a los paneles inferiores y superiores
pequeños (X1) con pernos (LL) y
arandelas planas (EE). Apriete con la
llave (II) .

Aditamentos utilizados

Aditamentos utilizados

Aditamentos utilizados

 16

EE

Y1
K

X1

LL

17

BB

EE
K

M

K

18

EE

DD

J

x 8

x 8

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6

x 8

x 8

x 1

BB

EE

II

Pemo M6 x 40 mm 

Arandela plana M6 

Llave M6

x 1

x 1

x 1

EE

II

Pemo M6 x 40 mm 

Arandela plana M6 

Llave M6

DD



37

INSTRUCCIONES DE ENSAMBLAJE

21. Fije las vigas de techo grandes 4 (W4) a
las vigas superiores de techo grandes
(D1) con pernos (AA) y arandelas planas
(EE), apriete con la llave (II).

Aditamentos utilizados

19. Fije las vigas de techo grandes 1 (U3) a
las vigas superiores de techo grandes
(D1) con pernos (LL) y arandelas planas
(EE), apriete con la llave (II).

Aditamentos utilizados

20. Fije el otro extremo de las vigas de techo
grandes 1 (U3) a las vigas centrales de
techo grandes (E) con pernos (LL) y
arandelas planas (EE), apriete con la llave
(II). Repita estas instrucciones para
ensamblar las vigas de techo grandes 1
(U3) y las vigas de techo grandes 2 (V3).

Aditamentos utilizados

19

D1

U3 LL EE

20

EE  LL

U3

E

W4

21 D1

LL EE

V3

V3x 16

x 16

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6

x 16

x 16

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6

x 8

x 8

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6



38

INSTRUCCIONES DE ENSAMBLAJE

22. Fije el otro extremo de las vigas de techo
grandes 4 (W4) a las vigas centrales de
techo grandes (E) con pernos (LL) y
arandelas planas (EE), apriete con la
llave (II). Repita estas instrucciones para
ensamblar las vigas de techo grandes 3
(W3)

Aditamentos utilizados

22

LL

EE

EE

W4

Fig.23

Fig.24

Fig.26
Fig.25

Fig.27

N

L2
L3 

Y2 L1

L5
L6

L1

L2

2323. Presione los paneles de techo grandes 2
(L2) contra los paneles de techo grandes
1 (L1). Repita este paso para tod otros
paneles de techo (L3,L4, L5, L6) enorden
de izquierda a derecha, comose muestra.

L4

x 8

x 8

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6



39

INSTRUCCIONES DE ENSAMBLAJE

26.Fije los recubrimientos de techo grandes 
(N) a las vigas superiores de techo 
grandes (D1) con pernos (BB) 
yarandelas planas (EE). Apriete con la 
llave (II)

Aditamentos utilizados

25. Inserte las láminas de las vigas de techo
grandes (N) en la estructura superior
grande 1 (F1), como se muestra. F1

N

25

EE

BB

EE

BB

N

26

24. Fije los paneles de techo grandes (L1/L2/
L3/ L4/ L5/L6) a las vigas superiores de
techo grandes (D1) con placas (JJ),
pernos (LL) y arandelas planas (EE).

Aditamentos utilizados

LL
EE

24

L3

L2

L1

L4

L5

L6
JJ

JJ

JJ

x 12

Perno M6 x 20mm 

Arandela planaM6 

Llave M6 

Placa

x 24

x 24

x 1

LL

EE

II

JJ

x 8

x 8

x 1

BB

EE

II

Pemo M6 x 40 mm 

Arandela plana M6 

Llave M6



40

INSTRUCCIONES DE ENSAMBLAJE
27.Fije las láminas de techo grandes (Y2) a las

vigas superiores de techo grandes 4 (W4)
con pernos (LL) y arandelas planas (EE).
Repita este paso para fijar las láminas de
techo grandes (Y2) a las vigas de techo
grandes 3 (W3). Apriete con la llave (II).
Aditamentos utilizados

Y2

W4

L5
L4

27

LL
EE

x 24

x 24

x 1

LL

EE

II

Pemo M6 x 20 mm 

Arandela plana M6 

Llave M6



41

INSTRUCCIONES DE ENSAMBLAJE

Estaca de 
Φ8 x 180 mm

28.  Levante las cubiertas de la base (Q1)
yasegure el gazebo 30 al suelo con las
estacas (GG).

Aditamentos utilizados

HH x 8

Fig.28

Q1
28

HH



• Los componentes de acero de este gazebo están tratados con pintura antioxidante
que lo protege del óxido. Sin embargo, debido a la naturaleza del acero, puede
producirse una oxidación superficial si estos recubrimientos protectores se
rayan. Esto no es un defecto y por lo tanto no está cubierto por la garantía.

• Para minimizar esta condición, se recomienda tener cuidado cuando ensamble
y manipule el producto para evitar que la pintura se raye. Si se producen rayones
o daños, se recomienda cubrir las rayas inmediatamente con pintura antioxidante

  (no se incluye). El óxido superficial también se puede eliminar fácilmente con 
  una aplicación muy ligera de aceite para cocinar común. Si se produce oxidación 
  superficial y no se toman medidas preventivas, la oxidación puede comenzar a 
  avanzar a la terraza o patio y causar manchas perjudiciales que pueden ser 
  difíciles de eliminar. Esto se puede evitar si se toman las medidas mencionadas 
  anteriormente para evitar que el producto se oxide.
• No utilice blanqueadores, ácido ni otros limpiadores abrasivos en el techo o las

piezas de la estructura.
• Conserve el manual de instrucciones para realizar consultas futuras.
• Guarde el empaque original para almacenar el gazebo.

CUIDADO Y MANTENIMIENTO

42

UN AÑO DE GARANTÍA LIMITADA

Esta garantía limitada se extiende al comprador original y la misma se aplica a 
defectos en el material y la mano de obra de su artículo, siempre que el artículo 
se conserve con cuidado y solo se utilice para fines personales residenciales.
El fabricante garantiza que este artículo no presentará defectos en los materiales 
ni la mano de obra durante un período de un año. Si encuentra algún defecto, 
llame a nuestro Departamento de Servicio al Cliente al 1-866-439-9800 para 
solicitar ayuda. El fabricante no se hará responsable de los costos de transporte o 
entrega ni tampoco compensará a la persona o a terceros por el ensamblaje o 
desensamblaje del producto. Esta garantía le ofrece ciertos derechos, pero usted 
puede tener otros derechos que varían según el estado.



43

Para obtener piezas de repuesto, llame a nuestro Departamento de Servicio al 
Cliente al 1-866-439-9800, de lunes a viernes de 8 a.m. a 8 p.m., hora estándar 
del Este.

LISTA DE PIEZAS DE REPUESTO

A4

F1

L1

R1

U3

R2

L2 L3

L4 L5 L6

D1

F2E

G1 H1 J

O1

T

K

M

P1

N

A3 B1

C

Q1



44

Para obtener piezas de repuesto, llame a nuestro Departamento de Servicio al 
Cliente al 1-866-439-9800, de lunes a viernes de 8 a.m. a 8 p.m., hora estándar 
del Este.

LISTA DE PIEZAS DE REPUESTO

V3 W3

W4
X1

Y1 Y2



45

LISTA DE PIEZAS DE REPUESTO

PIEZA
LL
BB
DD
EE
GG
HH

DESCRIPCIÓN CANTIDAD

JJ
KK

H19001C11

Llave M6

Estaca de￠8 X 180 mm

Perno M6 x 20 mm 

Perno M6 x 60 mm 

Perno M6 x 40 mm 

Tuerca M6 

H02020C11

H02060C11
H02040C11

H14001C11

P12401A01001

H00001C12
Arandela de resorte M6 H13001C11

P11456A01107

II

Placa

LL DDBB EE

GG JJHH

IIKK

Arandela plana M6



46

LISTA DE PIEZAS DE REPUESTO

 Impreso en China 
Numero de poducción：20191812

PIEZA DESCRIPCIÓN CANTIDAD
A3
A4

B1

C

D1

E

N
O1
P1

Q1
R1

R2
T
U3

W3

V3

W4

X1
Y1
Y2

F1
F2
G1

H1
J

L3
L4
L5
L6
M

K
L1
L2

Viga izquierda

Viga derecha

Conector 1

Conector 2

Estructura superior grande 1

Conector de techo pequeño

Panel de techo grande 3
Panel de techo grande 4

Panel de techo grande 5

Recubrimiento de techo grande
Poste

Base 

Cubierta de la base
Soporte izquierdo

Soporte derecho
Gancho

Viga de techo grande 1
Viga de techo grande 2
Viga de techo grande 3
Viga de techo grande 4

Panel inferior de techo pequeño
Lámina de techo pequeña

Lámina de techo grande

Panel de techo grande 6
Recubrimiento de techo pequeño

      Viga superior de techo grande          

  Viga central de techo grande

Estructura superior grande 2 
Viga superior de techo pequeña

Cubierta de techo pequeña 

Panel de techo pequeño 

Panel de techo grande 1 

Panel de techo grande 2

P11044D01107

P10758A01107

P10806A01107

P11045D01107

P10356B05107

P10118A01107
P10119A01107

P10417A01107

P10275A05107

P12005A01107

P10170B01107

P11907A01107

P11909A01107
P11910A01107
P11911A01107

P11912A01107
P11913A01107

P11908A01107

P13072B01107

P12006A01107

P12007A01107

P11574A01107
P11820A01121

P11821A01121

P11103C05121
P11686A01107

P13073B01107
P12601A01107

P13070B06107

P13071B06107
P13069B06107

P10601A01107
P10602A01107


	10X10特伦顿说明书(英文)2018.8.13 (Amber 8.20意见)
	878762-E

	10X10特伦顿说明书(法文)2018.8.13 (Amber 8.20意见)
	878762-X

	未标题
	未标题



